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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below:

Test Item Standards Paragraph Result

FCC Part 15: 15.247(b)(1)
ANSI C63.10 :2013

FCC Part 15: 15.215

Bandwidth P
ANSI C63.10 :2013

FCC Part 15: 15.247(a)(1)
ANSI C63.10 :2013
FCC Part 15: 15.247(a)(L)(iii)
ANSI C63.10 :2013

) FCC Part 15: 15.247(a)(2)(iii)
Dwell Time p
ANSI C63.10:2013
FCC Part 15: 15.209
Radiated Emission FCC Part 15: 15.247(d) P
ANSI C63.10:2013
FCC Part 15: 15.247(d)
ANSI C63.10:2013

FCC Part 15: 15.207

Power Line Conducted Emissions P
ANSI C63.10:2013

Maximum Peak Output Power

Carrier Frequency Separation

Number Of Hopping Channel

Band Edge Compliance

Antenna requirement FCC Part 15: 15.203 P

Note: 1. P is an abbreviation for Pass.

2. F is an abbreviation for Fail.
3. N/Ais an abbreviation for Not Applicable.
4. The conclusion of this test report is judged by actual test data without considering measurement

uncertainty.
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

EUT Name
Model No.
DIFF.

Power supply

Radio Technology

Operation
frequency

Channel No.
Channel spacing

Modulation type

Antenna Type

Software version
Hardware version

Connector cable
loss

Intend use

environment

Carplay Android Box
R801, R802, R803, R805, R806, R811, R812, R813, R815, R816

There is no difference except the name of the model. All tests are made with
the R801 model.

DC 5V from adapter

Bluetooth V5.0 EDR

2402-2480MHz

79 Channels
1MHz
GFSK, /4 DQPSK, 8DPSK

Internal antenna, Maximum Gain is 1.0dBi.
Antenna information is provided by applicant.

V1.0
V1.0

N/A

Residential, commercial and light industrial environment

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 6 of 79
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

LAB




B..

2.2.Accessories of Device (EUT)

Accessories

Manufacturer

Model
Ratings

/
/
/
/

2.3. Tested Supporting System Details

Test Report Number: BTF230612R00302

No.

Description

Manufacturer

Model

Serial Number

Certification or SDoC

1.

2.4.Block Diagram of connection between EUT and simulators

Supporting
System EUT
2.5. Test Mode Description
Tested mode, channel information
Mode Channel Frequency
(MHz)
Low :CH1 2402
GFSK Middle: CH40 2441
High: CH79 2480
Low :CH1 2402
/4 DQPSK Middle: CH40 2441
High: CH79 2480
Low :CH1 2402
8DPSK Middle: CH40 2441
High: CH79 2480
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2.6.Test Conditions

Items Required Actual

Temperature range: 15-35°C 24°C

Humidity range: 25-75% 56%
Pressure range: 86-106kPa 980kPa

2.7. Test Facility

Company Name: BTF Testing Lab (Shenzhen) Co., Ltd.

Address: F101, 20_1 and 301, Building 1, Block 2, _Tar_ltou Industrial Park, Tantou
Community, Songgang Street, Bao'an District, Shenzhen, China

Phone Number: +86-0755-23146130

Fax Number: +86-0755-23146130

FCC Registration Number: 518915

Designation Number: CN1330

2.8.Measurement Uncertainty

Measurement Value
Occupied Channel Bandwidth 69 KHz
RF output power, conducted 0.87dB
Power Spectral Density, conducted 0.69dB
Unwanted Emissions, conducted 0.94dB
All emissions, radiated(<1GHz) 4.12 dB
All emissions, radiated(>1GHz) 4.16 dB
Temperature 0.82 °C

Humidity 4.1 %

2.9.Test Equipment List

'Conducted Emission at AC power line
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Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
Pulse Limiter SCHWARZBECK VTSD 9561-F 00953 2022-11-24 | 2023-11-23
Coaxial Switcher SCHWARZBECK CX210 CX210 2022-11-24 | 2023-11-23
V-LISN SCHWARZBECK NSLK 8127 01073 2022-11-24 | 2023-11-23
LISN AFJ LS16/110VAC 16010020076 | 2023-02-23 | 2024-02-22
EMI Receiver | O/ DEESCHWA ESCI3 101422 | 2022-11-24 | 2023-11-23
Occupied Bandwidth
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION |Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Maximum Conducted Output Power
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION |Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
'Channel Separation
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Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION |Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Number of Hopping Frequencies
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION |Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Dwell Time
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
gaisiable Direct Dongguan etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Current Regulated Tongmen
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Power Supply Electronic
Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION |Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Emissions in non-restricted frequency bands
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
RFTest software / V1.00 / / /
RF Control Unit Techy TR1029-1 / 2022-11-24 | 2023-11-23
RF Sensor Unit Techy TR1029-2 / 2022-11-24 | 2023-11-23
Programmable
constant temperature ZZCKONG ZZ-K02A 20210928007 | 2022-11-24 | 2023-11-23
and humidity box
Dongguan
Adjustable Direct Tongmen
Current Regulated Electronic etm-6050c 20211026123 | 2022-11-24 | 2023-11-23
Power Supply Technology Co.,
LTD
WIDEBAND RADIO
COMMNUNICATION |Rohde & Schwarz CMW500 161997 2022-11-24 | 2023-11-23
TESTER
MXA Signal Analyzer KEYSIGHT N9020A MY50410020 | 2022-11-24 | 2023-11-23
Band edge emissions (Radiated)
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
Coavdal cable MUItfleX | schwarzbeck | NISMA 0.5m 517386 | 2023-03-24 | 2024-03-23
Preamplifier SCHWARZBECK BBV9744 00246 2022-11-24 | 2023-11-23
RE Cable REBES Talent UFl'SM(fn?MAM'l 21101566 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent UF2-NMNM-10m 21101570 2022-11-24 | 2023-11-23
RE Cable REBES Talent | O OMASMAMELT 91101568 | 20221124 | 20231123
RE Cable REBES Talent UF2-NMNM-1m 21101576 2022-11-24 | 2023-11-23
RE Cable REBES Talent UF2-NMNM-2.5m 21101573 2022-11-24 | 2023-11-23
POSITIONAL
CONTROLLER SKET PCI-GPIB / / /
Horn Antenna SCHWARZBECK BBHA9170 01157 2021-11-28 | 2023-11-27
EMI TEST ROHDE&SCHWA
RECEIVER R7 ESCI7 101032 2022-11-24 | 2023-11-23
SIGNAL ANALYZER ROHDE;‘ZSCHWA FSQ40 100010 2022-11-24 | 2023-11-23
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POSITIONAL
CONTROLLER SKET PCI-GPIB / / /
Broadband SCHWARZBECK BBV9718D 00008 2023-03-24 | 2024-03-23
Preamplilifier
Horn Antenna SCHWARZBECK | BBHA9120D 2597 2022-05-22 | 2024-05-21
EZ_EMC Frad FA-03A2 RE+ / / /
POSITIONAL
EaNTROLLER SKET PCI-GPIB / / /
Log periodic antenna | SCHWARZBECK VULB 9168 01328 2021-11-28 | 2023-11-27
Emissions in restricted frequency bands (below 1GHz)
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
Svaxd Ci‘g'le Multiflex| s pwarzbeck N/SMA 0.5m 517386 2023-03-24 | 2024-03-23
Preamplifier SCHWARZBECK BBV9744 00246 2022-11-24 | 2023-11-23
RE Cable REBES Talent UFl'SM(fn?MAM'l 21101566 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-10m 21101570 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | U T SMASMAML] - 51101568 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-1m 21101576 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-2.5m | 21101573 | 2022-11-24 | 2023-11-23
POSITIONAL
R oL ER SKET PCI-GPIB / / /
Horn Antenna SCHWARZBECK BBHA9170 01157 2021-11-28 | 2023-11-27
EMI TEST ROHDE&SCHWA
SECEIVER i ESCI7 101032 2022-11-24 | 2023-11-23
SIGNAL ANALYZER ROHDEF‘E‘ZSCHWA FSQ40 100010 2022-11-24 | 2023-11-23
POSITIONAL
CONTROLLER SKET PCI-GPIB / / /
Broadband SCHWARZBECK BBV9718D 00008 2023-03-24 | 2024-03-23
Preamplilifier
Horn Antenna SCHWARZBECK | BBHA9120D 2597 2022-05-22 | 2024-05-21
EZ_EMC Frad FA-03A2 RE+ / / /
POSITIONAL
N TROLLER SKET PCI-GPIB / / /
Log periodic antenna | SCHWARZBECK VULB 9168 01328 2021-11-28 | 2023-11-27
Emissions in restricted frequency bands (above 1GHz)
Equipment Manufacturer Model No Inventory No Cal Date | Cal Due Date
P Ci‘g'le Multflex | schwarzbeck N/SMA 0.5m 517386 | 2023-03-24 | 2024-03-23
Preamplifier SCHWARZBECK BBV9744 00246 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF1-SMASMAM-1 | 21101566 | 2022-11-24 | 2023-11-23
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Oom
RE Cable REBES Talent | UF2-NMNM-10m | 21101570 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent UFl'SanSMAM'l 21101568 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-1m 21101576 | 2022-11-24 | 2023-11-23
RE Cable REBES Talent | UF2-NMNM-2.5m | 21101573 | 2022-11-24 | 2023-11-23
POSITIONAL
o OV SKET PCI-GPIB / / /
Hom Antenna | SCHWARZBECK |  BBHA9170 01157 2021-11-28 | 2023-11-27
EMI TEST ROHDE&SCHWA
Sl & ESCI7 101032 2022-11-24 | 2023-11-23
SIGNAL ANALYZER ROHDEF‘E‘ZSCHWA FSQ40 100010 2022-11-24 | 2023-11-23
POSITIONAL
0= Lol SKET PCI-GPIB / / /
Broadband SCHWARZBECK |  BBV9718D 00008 2023-03-24 | 2024-03-23
Preamplilifier
Hom Antenna | SCHWARZBECK |  BBHA9120D 2597 2022-05-22 | 2024-05-21
EZ EMC Frad FA-03A2 RE+ / / /
POSITIONAL
aSITONAL SKET PCI-GPIB / / /
Log periodic antenna | SCHWARZBECK | VULB 9168 01328 2021-11-28 | 2023-11-27
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3. MAXIMUM PEAK OUTPUT POWER

3.1.Limit

Please refer section15.247.

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75
non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz
band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125
watts, the e.i.r.p shall not exceed 4W

3.2.Test Procedure

The transmitter output is connected to the RF Power Meter. The RF Power Meter is set to the
peak power detection.

3.3.Test Setup

EUT Power Meter
3.4.Test Result
Mode Freq(MHz) PK Output Power(dBm) | Limit(dBm) Result
2402 2.45 21 Pass
GFSK 2441 3.53 21 Pass
2480 3.06 21 Pass
2402 3.40 30 Pass
m/4 DQPSK 2441 2.64 30 Pass
2480 2.74 30 Pass
2402 3.49 30 Pass
8DPSK 2441 3.32 30 Pass
2480 3.08 30 Pass
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4. BANDWIDTH

4.1.Limit

Intentional radiators operating under the alternative provisions to the general emission limits, as contained
in 88 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure that the 20 dB
bandwidth of the emission, or whatever bandwidth may otherwise be specified in the specific rule section
under which the equipment operates, is contained within the frequency band designated in the rule section
under which the equipment is operated.

4.2.Test Procedure

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
bandwidth of the fundamental frequency was measured by spectrum analyzer with 30kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 20dB.

4.3.Test Result

Condition | Mode Frequency | Antenna | 99% OBW -20 dB Limit -20 dB Verdict
(MHz) (MHz) Bandwidth Bandwidth (MHz)
(MHz)
NVNT 1-DH1 2402 Ant 1 0.933 1.03 / Pass
NVNT 1-DH1 2441 Ant 1 0.925 1.042 / Pass
NVNT 1-DH1 2480 Ant 1 0.957 1.034 / Pass
NVNT 2-DH1 2402 Ant 1 1.173 1.282 / Pass
NVNT 2-DH1 2441 Ant 1 1.169 13 / Pass
NVNT 2-DH1 2480 Ant 1 1.175 1.296 / Pass
NVNT 3-DH1 2402 Antl 1.155 1.274 / Pass
NVNT 3-DH1 2441 Antl 1.153 1.272 / Pass
NVNT 3-DH1 2480 Antl 1.147 1.288 / Pass
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5. CARRIER FREQUENCY SEPARATION

5.1.Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of 25
kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency hopping
systems operating in the 2400-2483.5 MHz band may have hopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is greater,
provided the systems operate with an output power no greater than 125 mw

5.2.Test Procedure

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The carrier
frequency was measured by spectrum analyzer with 30kHz RBW and 100kHz VBW.

5.3.Test Result

Condition | Mode Hopping Freql (MHz) Hopping Freqg2 HFS (MHz) Limit | Verdict
(MHz) (MHz)
NVNT 1-DH1 2441.024 2442.031 1.007 1 Pass
NVNT 2-DH1 2440.854 2441.858 1.004 0.025 Pass
NVNT 3-DH1 2440.856 2441.856 1 0.848 Pass
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

6.2. Test Procedure

The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The number
of hopping channel was measured by spectrum analyzer with 100kHz RBW and 300KHz VBW.

6.3. Test Result

Condition Mode Hopping Number Limit Verdict
NVNT 1-DH1 79 15 Pass
NVNT 2-DH1 79 15 Pass
NVNT 3-DH1 79 15 Pass
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7. DWELL TIME

7.1.Test limit

Please refer section15.247

According to §15.247(a)(1)(iii), Frequency hopping systems operating in the 2400MHz-2483.5 MHz. The
average time of occupancy on any frequency shall not greater than 0.4 s within period of 0.4 sec- onds
multiplied by the number of hopping channel employed.

7.2.Test Procedure
7.2.1. Place the EUT on the table and set it in transmitting mode.

7.2.2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the
spectrum analyzer.

7.2.3. Set center frequency of spectrum analyzer = operating frequency.
7.2.4. Set the spectrum analyzer as RBW=1MHz, VBW=1MHz, Span = OHz, Sweep = auto.

7.2.5. Repeat above procedures until all frequency measured were complete.

7.3.Test Result

PASS.
Detailed information please see the following page.
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Condition | Mode | Frequency | Antenna | Pulse Time Total Dwell Burst Period | Limit | Verdict
(MHz) (ms) Time (ms) Count Time | (ms)
(ms)
NVNT 1-DH1 2402 Antl 0.395 126.400 319 31600 | 400 Pass
NVNT 1-DH1 2441 Antl 0.395 126.400 318 31600 | 400 Pass
NVNT 1-DH1 2480 Antl 0.394 126.080 318 31600 | 400 Pass
NVNT 1-DH3 2441 Antl 1.65 264.000 165 31600 | 400 Pass
NVNT 1-DH5 2441 Antl 2.899 309.227 106 31600 | 400 Pass
NVNT 2-DH1 2402 Antl 0.405 129.600 317 31600 | 400 Pass
NVNT 2-DH1 2441 Antl 0.404 129.280 319 31600 | 400 Pass
NVNT 2-DH1 2480 Antl 0.405 129.600 320 31600 | 400 Pass
NVNT 2-DH3 2441 Antl 1.656 264.960 158 31600 | 400 Pass
NVNT 2-DH5 2441 Antl 2.904 309.760 101 31600 | 400 Pass
NVNT 3-DH1 2402 Antl 0.405 129.600 318 31600 | 400 Pass
NVNT 3-DH1 2441 Antl 0.404 129.280 318 31600 | 400 Pass
NVNT 3-DH1 2480 Antl 0.404 129.280 318 31600 | 400 Pass
NVNT 3-DH3 2441 Antl 1.655 264.800 158 31600 | 400 Pass
NVNT 3-DH5 2441 Antl 2.906 309.973 112 31600 | 400 Pass

Remark: Dwell Time = Pulse Time * Burst Count
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Dwell NVNT 1-DH1 2480MHz Antl One Burst

Spectrum | :%1

Ref Level 20.00 dBm Offset 7.60 dB & RBW 1 MHz
Att 30 dB = SWT 10 ms & VBW 3 MHz
SGL TRG:VID

@ 1Pk Clrw

M1[1] -8.06 dBm)|
0.000000000 s

D1[1] 2.55 dB
394.000 ps

10 dBm

0 dBm

1
qugmé RGMLE.EUEI dBm

-20 dém

-30 dém

-60 dem

-70 dem

CF 2.48 GHz 10001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 0.0s -8.06 dBm
D1 M1 1 394.0 ps -2.55 dB
T T

(. L J l

Dwell NVNT 1-DH1 2480MHz Ant1 Accumulated

Spectrum I n%:r_

Ref Level 20.00 dBm Offset 7,60 dB = RBW 1 MHz
Att 30 dB & SWT 3165 & VBW 3 MHz
SGL
@ 1Pk Clrw

-40 dBm

-50 dBm

-50 dBm

-70 dém

CF 2.48 GHz 10001 pts 3.16 s/

( JI | w

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 34 of 79
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

LAB




LAB

Spectrum

Test Report Number: BTF230612R00302

Dwell NVNT 1-DH3 2441MHz Antl One Burst

&

SGL TRG:VID

Ref Level 20.00 dbm
Att 30dE & SWT

Offset 7.78 dB « RBW 1 MHz
10ms & VBW 3 MHz

@ 1Pk Clrw

10 dBm

M1[1]

0dBm

D1[1]

8.06 dBm
-8.000 ps
2.48 dB
1.650000 ms

-10 dém

-20 dBm

1
RG -7.400 dBr|

D1

-30 dém

-60 dem

=70 dém

CF 2.441 GHz

10001 pts

1.0 ms/

Marker
Type | Ref | Trc |
1

X-value | Y-value | Function |

Function Result |

M1
D1 M1 1

-8.0 ps
1.65 ms

-8.06 dBm
2.48 dB

il

. JL

Spectrum I

\

) 4

Dwell NVNT 1-DH3 2441MHz Ant1 Accumulated

SGL

Ref Level 20.00 dBm
Att 30 dB & SWT

Offset 7.78 d& = RBW 1 MHz
3165 & VBW 3 MHz

@ 1Pk Clrw

10 dem

LU

T W A

A A AT

L 1

-40 dBm

-50 dBm

-50 dBm

-70 dém

CF 2.441 GHz

10001 pts

3.16 s/

] T
L L

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

! v

Page 35 of 79

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

LAB




Test Report Number: BTF230612R00302
LAB

Dwell NVNT 1-DH5 2441MHz Antl One Burst

Spectrum | :%1

Ref Level 20.00 dBm Offset 7.78 dB @ RBW 1 MHz
Att 30 dE = SWT 10 ms & VBW 3 MHz
SGL TRG:VID

@ 1Pk Clrw

M1[1] -7.61dBm
26.000 ps
10 dem pi[1] -6.29 dB
2.899000 ms

odem o

RG -7.500 dBr|

-10 dBm

-20 dém

-30 dém

o ——

-60 deém

L L L AU

-70 d&m

CF 2.441 GHz 10001 pts
Marker

1.0 ms/

Type | Ref | Trc \ X-value | Y-value | Function | Function Result |
M1 1 -26.0 ps -7.61 dém
D1 M1 1 2.899 ms -6.29 di

-7 v
“ <L 4 “

Dwell NVNT 1-DH5 2441MHz Antl Accumulated

Spectrum I n%:t

Ref Level 20.00 dBm Offset 7,78 dBE = RBW 1 MHz
Att 30 dB & SWT 3165 & VBW 3 MHz
SGL
@ 1Pk Clrw

10 dem

o dbraHH T W | A

[T (.| I/ | [

-40 dBm

-50 dBm

-50 dBm

-70 dém

CF 2.441 GHz 10001 pts

( Il ] v

3.16 s/

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 36 of 79
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

LAB



[ |
B Test Report Number: BTF230612R00302
LAB

Dwell NVNT 2-DH1 2402MHz Antl One Burst

Spectrum | :%1

Ref Level 20.00 dbm Offset 7.62 dB &« RBW 1 MHz
Att 30dE & SWT 10 ms & VBW 3 MHz
SGL TRG:VID

@ 1Pk Clrw

M1[1] 11.93 dBm
-152.000 ps
D1[1] 1.35 dB
405.000 ps

10 dBm

0dBm

LU
ARG -6.000 b
-10 dBm 3

-20 dBm

-30 dém

el

-60 dem

=70 dém

CF 2.402 GHz 10001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -152.0 ps -11.93 dBm
D1 M1 1 405.0 ps 1.35 dB
57

L J ) e
Dwell NVNT 2-DH1 2402MHz Ant1 Accumulated

Spectrum I n%:r_

Ref Level 20.00 dBm Offset 7,62 dB = RBW 1 MHz
Att 30 dB & SWT 3165 & VBW 3 MHz
SGL
@ 1Pk Clrw

S0 dBm
50 dBem
70 dBm
CF 2.402 GHz 10001 pts 3.16 s/
Il | ]
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 37 of 79

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

LAB



LAB

Spectrum

Att
SGL TRG:VID

Test Report Number: BTF230612R00302

Dwell NVNT 2-DH1 2441MHz Antl One Burst

&

Ref Level 20.00 dBm
30 dB = SWT

Offset 7.78 dB & RBW 1 MHz
10 ms & VBW 3 MHz

@ 1Pk Clrw

10 dBm

M1[1] 2.21 dBm

0.000000000 s

0 dBm

11
g

D1[1] 2.15 dB

404.000 ps|

-10 deém

TRG -6.500

dem

-20 dém

-30 dém

-60 dem

-70 dem

CF 2.441 GHz

10001 pts

1.0 ms/

Marker

Type | Ref | Trc |
1

X-value | Y-value | Function | Function Result |

M1
D1 ™M1

1

0.0s
404.0 ps

2.21 dBm
-2.15 dB

-7

T

(. L J

Dwell NVNT 2-DH1 2441MHz Ant1 Accumulated

Spectrum I

Ref Level 20.00 dBm Offset 7,78 dB = RBW 1 MHz

Att 30 dB & SWT 3165 & VBW 3 MHz
SGL

@ 1Pk Clrw

10 dBm

[E LA

-40 dBm

IUAEAHE

-50 dBm

-50 dBm

-70 dém

CF 2.441 GHz 10001 pts

3.16 5/

( JI |

Total or partial reproduction of this document without permission of the Laboratory is not allowed.
BTF Testing Lab (Shenzhen) Co., Ltd.

Page 38 of 79

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

LAB




Test Report Number: BTF230612R00302

LAB
Dwell NVNT 2-DH1 2480MHz Antl One Burst
Spectrum :%1]
Ref Level 20.00 dbm Offset 7.60 dB & RBW 1 MHz
Att 30dE & SWT 10 ms & VBW 3 MHz
SGL TRG:VID
@ 1Pk Clrw
mM1[1] 9.64 dBm
-30.000 ps|
10 dBm D1[1] 0.04 dB
405.000 ps|
0dBm
il u%;] 4
RG-7.700 dBm
-10 dem ks
-20 dBm
-30 dem

-70 dém
CF 2.48 GHz 10001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 -30.0 ps -9.64 dBm
D1 M1 1 405.0 ps 0.04 dB
=7 |

. JL

Dwell NVNT 2-DH1 2480MHz Ant1 Accumulated

Spectrum I

)

Ref Level 20.00 dBm

Offset 7,60 dB = RBW 1 MHz

Att

30 de & SWT

SGL

3165 & VBW 3 MHz

@ 1Pk Clrw

10 dBm

-40 dBm

-50 dBm

-50 dBm

-70 dém

CF 2.48 GHz

10001 pts

3.16 5/

r
L ] L

|

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 39 of 79

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

LAB




Test Report Number: BTF230612R00302
LAB

Dwell NVNT 2-DH3 2441MHz Antl One Burst

Spectrum | :%1
Ref Level 20.00 dBm Offset 7.78 dB & RBW 1 MHz
Att 30 dE & SWT 10 ms & VBW 3 MHz
SGL TRG:VID
@ 1Pk Clrw
M1[1] 2.08 dBm
d 0.000000000 s
10@sm— D1[1] 1.49 dB
1ﬁ ul 1.656000 ms|
0 dem—oI PO
TRG -£.600 dBm
-10 dém
-20 dém
-30 dBm
i :
-60 dBm
-70 dBm
CF 2.441 GHz 10001 pts 1.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 0.0s 2.08 dBm
D1 M1 1 1,656 ms -1.49 dB
T T
"~ A v “

Dwell NVNT 2-DH3 2441MHz Ant1 Accumulated

Spectrum I n%:r_

Ref Level 20.00 dBm Offset 7,768 dB = RBW 1 MHz
Att 30 dB & SWT 3165 & VBW 3 MHz
SGL

@ 1Pk Clrw

10 dem

g A S T I

[ I T TV

-40 dBm

-50 dBm

-50 dBm

-70 dém

CF 2.441 GHz

10001 pts 3.16 s/

.
L Il | o

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 40 of 79
BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

LAB




